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Subject: 12" x 12" x 3/4" Thick Concrete Paver Tile (Red Clay color).
Specification : ASTM C 648
Source : Submitted to Laboratory by Client.

Report of Test

BREAKING STRENGTH (ASTM C 648)

The tile samples were placed on a test fixture having three (3) supports located in a
circle three and fifteen-thirty-secondths (3-15/32) inches in diameter with the load
applied at the center as per specifications.
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Requirements : ANSI A 137.1 (For Ceramic) Breaking Strength. When tested as described.
In ASTM C-648, the average breaking strength shall be 250 pounds or greater.
Remarks : Modified test for direct comparison to like application such as ceramic tile.
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ALL REPORTS ARE SUBMITTED AS THE CONFIDENTIAL PROPERTY OF CLIENTS. AUTHORIZATION FOR PUBLICATION OF OUR REPORT, CONCLUSIONS, OR EX-
TRACTS FROM OR REGARDING THEM IS RESERVED PENDING OUR WRITTEN APPROVAL AS A MUTUAL PROTECTION TO CLIENTS. THE PUBLIC AND OURSELVES.



